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M RIGEE S Y ¥ R E T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
i% R B 7 (Sample Submitted By) T I F ¥£5 T2 (BUILD RAY ENTERPRISE CO., LTD.)

5 & #-(Sample Description) : WOODEN MENTAL BAR MADE BY POWDER COATING & TRANSFERRING FILM(GRAY
CHARCOAL)
# &4 5. (Style/Item No. ) :  WOODEN LOOKING MENTAL BAR
Jz ¢ p #p (Sample Receiving Date) : 2020/04/24
B2 (Testing Period) . 2020/04/24 to 2020/04/30

B3 F F(Test Requested) o RBFEEASE LR RPIIEFTAEZE. (As specified by client, to test Polycyclic
Aromatic Hydrocarbons (PAHs).)

B3R % % (Test Results) i %R T- % (Please refer to following pages).

PIN CODE: 5389F3AF
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P38 % % (Test Results)
BleE 20 = (PART NAME) No. 1 . EggiR el (MIXED ALL PARTS)

2%
e - 813 I ’
(Test Items) (Unit) (Method) MbL (R;(s)uit)

$ %> 4 / Polycyclic Aromatic Hydrocarbons
(PAHs)
7= / Acenaphthene (CAS No.: 83-32-9) 0.2 n. d.
5% / Acenaphthylene (CAS No.: 208-96-8) 0.2 n. d.
& / Anthracene (CAS No.: 120-12-7) 0.2 n.d.
¥ 54" / Benzolalanthracene (CAS No.: 56-55-3) 0.2 n.d.
¥ 5Ha)*™ / Benzol[a]pyrene (CAS No.: 50-32-8) 0.2 n.d.
¥ (b) ¥ 257 / Benzo[b]fluoranthene (CAS No.: 205-99-2) 0.2 n.d.
¥ 5 / Benzol[g, h, i]perylene (CAS No.: 191-24-2) 0.2 n. d.
¥5-(k)¥ & / Benzo[k]fluoranthene (CAS No.: 207-08-9) %%+ AfPS GS 2014:01 PAK- i, 0.2 n.d.
Chrysene (CAS No.: 218-01-9) Mg AR R AT/ &Rl / With 0.2 n. d.
= ¥5-% / Dibenzo[a, h]anthracene (CAS No.: 53-70-3) mg/kg |reference to AfPS GS 2014:01 0.2 n. d.
¥ 57 / Fluoranthene (CAS No.: 206-44-0) PAK method. Analysis was 0.2 n. d.
# / Fluorene (CAS No.: 86-73-7) performed by GC/MS. 0.2 n. d.
g gy % / Indenoll, 2, 3-c,d] pyrene (CAS No.: 193-39-5) 0.2 n. d.
% / Naphthalene (CAS No.: 91-20-3) 0.2 n. d.
#& / Phenanthrene (CAS No.: 85-01-8) 0.2 n.d.
i / Pyrene (CAS No.: 129-00-0) 0.2 n. d.
¥ (j)¥F 557 / Benzo[ jlfluoranthene (CAS No.: 205-82-3) 0.2 n. d.
¥ 5e)*™ / Benzo[e]pyrene (CAS No.: 192-97-2) 0.2 n.d.
$ %% 42185 24 / Sum of 18 PAHs - n.d.
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# 3z (Note) :

1. mg/kg = milligram per kilogram

2. MDL = Method Detection Limit (= i ff p[4&*2 &)

3. n.d. = Not Detected (& # )

4. "-" = Not Regulated (& ##1E

5. HEFRRELANY A R KRR ERRE - FL Y PR ERREREEF ALY BUE - F57 &, (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were
only given as the informality value.)
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4 Y7+ 428 / Analytical flow chart
- 3% %% / PAls (Polycyclic Aromatic Hydrocarbons)

s gL/
Sample pre-treatment

!

MNP ERREP(RA AT/
Sample extracted (ultrasonic extraction) by Toluene solvent

!

MF AT RS
Analysis was performed by GC/MS

!

¥y [ Data
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X BY Y o BEERT REAAERERBIZH S/ X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2k (End of Report) **
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